



**DATE:** June 8, 2011

**REPORT:** The following report covers Skid Resistance data on StreetCoat when tested per ASTM E303-03 for Measuring Surface Frictional Properties Using the British Pendulum Tester.

**PRODUCT:** **StreetCoat from Pattern Paving Products**

**SAMPLE:** A 12 inch long drawdown of the product, 40 mils thick and pre-applied to ridged PVC sheet, was received from Pattern Paving Products on 6-7-2011. The sample was run as received and wet during testing. At that point the sample had cured for 4 days. The sample was tested in both directions.

**RESULTS:**

	First Direction		Inverse Direction		
initial	71		initial	61	
1	76		1	72	
2	76		2	74	
3	75		3	74	
4	76		4	77	
<b>average</b>	<b>75.75</b>	<b>BPN</b>	<b>average</b>	<b>74.25</b>	<b>BPN</b>
Average Skid in both directions				<b>75</b>	<b>BPN</b>

**Evaluated By:**

David S. Entekin, tech. dir.  
124 Lone Wolf Dr.; Madison, MS 39110  
tel & fax – 601-855-7407  
StreetCoat Skid Resistance 6-8-11.doc



8/5/11  
\_\_\_\_\_  
Date

\_\_\_\_\_  
Notary Public